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DATE OF ISSUE( 88U X : 2016-09-23

HYLUNDAI

R MILL TEST CERTIFICATE
PRNO(F2AMHS) © F160600022 S T E Egn
COMMODTY(RIZS + EFW/HF| CARBON STEEL PPE EN 10204 3.1/ISO 10474 3.18B BUET:gURAN BRARE TS
= TR, Yeompoeto, Suk-gu Nsayn, Fores
SPECFICATON(HIZ772) . APISLBPSLI/ASTMASS CUSTOMER(Z24AL): PLESA ANAHUAC Y CIAS, S.A. DE C.V. e ? "
Hydrostatic Tensie Properties(Gage Length : 2 inch) Hardness Test & CWN Impact Test DW.T Test{ C)
Test Tensie Stength Hard CWI K
TYPE ensie Stren mpact Test{C)
o - PCS wear | T Spec. == o | | e ness Sl Sheare)
No.|  PPE OUT-DIAXTHICKXLENGTH HEATNo.  [pressuefTime] |, e e | Test Absorbed EnergylJoue) b
END (2B xS Hx20]) “2[TMpa | Mpa | Mpa | % | % | %@ - , 2] 3 Jaole] 1 [ 2] as
) M. 215 | 415 245 SReeEn
#1 = (KG) ® Sl (SEC— sze __
Max. Ciiteria : In the case of 10%10)
1 EB BE 10-3/4" X 0250 " X 21.000 F 234 63,047 4914 G52283 1000 | 5 T 466 500 323 41
2 EB BE 10-3/4" X 0.365 " X 21.000 F 155 60,022 3,255 G51803 1450 | 5 T 476 513 356 41
3 EB BE 12-3/4" X 0225" X 21.000 F 379 108,800 7.959 N96718 7% | 5 i 47 470 351 A0
4 EB BE 12-3/4" X 0.250 " X 21.000 F 177 56,758 3717 NS6718 840 1 5 T 475 476 351 40
Chemical Composition(%) 2:x100 3:x1000 4:x10000 Zn—Coating Test HC-Test H..C Test Remark
. Mn . CM1 | Cv2 . Copper Suffate |  Collapse SSCO xNT T pipe end(2rS)
Spec. c S | x| P S Cu | N | C | Mo v T | No B w8 | %9 Zn Coating Test Pressue | CLR | CTR | CSR oot EB:EH/ySeBOla ;(%?E:SBedel ol
No. Heat No. P — " '
x4| 2 2 2 3 3 2 2 2 2 2 2 2 4 2 2 Tme | Resut psi % % % %2) L Longituding, T: Transverse
Min. #3) B: Base, W: Weld Line, H: Heat Affected Zene
Max. 26 120 30| 3 | 50 | 50 | 50 | 15 10 6 15 %4) H: Heat(Ladle) Analysis, P: Product Analysis
] o83 al e 2 7 7 2 3%7) Foreach reduction of 0.01% below the specified max.
for C. an increase of 0.05% above the specified maix.
P12 2 7 18 6 5 2 o i i i ! i ! for Mn is pemissble, Up to amax. of 1.65%
P 12 2 7 16 6 5 2 4 R TR | IR | TR 1 TR 1 X8) CMI=Np+V
2 G51803 H 16 2 76 13 7 3#9) CM2=No+V+Ti
Pl ol msluwleslalolalmlimlmlim]i | ®w]|m 3% SPEC YEAR - AP 5L 45th Eclton(2013)/ASTM AB3(2012)/ASME SA53
(2015)
14 8 4 2 4 TR TR TR TR 1 R TR
Pl : & 3 APISLAnnex.EN.D.E) : O.D<6E"ECT(1.6mm hoke), 0.0>6"UT(3.2mm
3| Nes7is Hl &6 | 1t | 7| 14]|s hole)
P 3 2 79 14 6 2 1 3 TR TR TR 1 1 1 2 3% Heat treatment : Normalizing(Temp.871~1100'c, Holding time
Pl 4| 2 | 7| 13]|6 2 1 3| MM W] 1 1 2 rmax30my/min)
4 NI6718 H 6 1 76 14 5
P 10 21 3 12 6 1 1 25 TR TR TR TR 2 1 1 i
pl1oj22|x|12]:s6 1 1ty | W®| M| WR|R]| I 1 1 C O P ‘; )
Non-Destructive Test ’ : . Residual Magnetism
Hesat Treatment L Rattening Visual & Dimension (Gauss)
GOOD GOOD GOOD GOOD GOOD !

= HES 2 A0 $ANASS PEELICH _j{ *](“ ("?{_( 3f
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED INACCORDANCE WITH THE PRESCRIBED SPECIICATION AND CRDER. Sl ¥4 e
« 2 ZASTHOI DS ARSTO ABA SHA SHIH RS & 0N, ZMSBM 2 HEIA AIRH FIER 20/2/2 SH5tal & UBLICH

SURVEYOR CA Marager

* 2 ZBABSYME 20 MAEM(MAMY FE ZEHZE2H S8 AMEYUD, MAN2MY HES SHUME QUMIEH A &QsHA & USUCH(http://sm.hyundai—steel.com/cs/cm/login.jsp)
# This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) # QRcode scanner App . 'QReal
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CERTFICATENOI&®A ¥15) . agep P i 7 2. = ] )
eSS | e e HAS 8 A i J HYUNDAI
comarNoDTE | MILL TEST CERTIFICATE STEEL

PRNO(FE2MEISE) : F160600022
COMMODITY(RIZ2) : ERW/HFI CARBON STEEL PIPE EN 10204 3.1/ISO 10474 3.18 EMEE Qi &3 ﬁg&? fU'im r
= 08, Yeompoere Sukegy, Ulaan, Fores
SPECIFICATION(HIZ 7#21) : API5LBPSLI/ASTMAS3B CUSTOMER(Z2 24 Ab): PLESA ANAHUAC Y CIAS,, SA.DECJV. ’ ? ‘ )
Hydrostatic Tensie Properties(Gage Length : 2 inch) Herdness Test & CWN Impact Test DWT Test( C)
Test Hard K
TYPE TOTAL Tensie Strength Vield YR CVWN Impact Test{'C)
oF SUE PCS WEIGHT LENGTH Spec. Srength | Rete EL ness = Shear Area(%)
No.|  PPE OUT-DIAXTHICKXLENGTH FEATNo.  |PressursiTime Base | Wed | Test Absorbed EnergylJoue) e
D (EERESTREI) 2 o2 | Moa | Mea | % | % |8 %2 | o "] 2 ] 3 Jao o] 1 | 2] aw
. M. 415 415 245 Sk
#1 =) (Ka) (G} PSl |SEC— size _
Mex. Ciiteria : In the case of 10x10)
5 EB BE 12-3/4" X 0406 " X 21.000 F 5 2,549 105 N80479 1350 | 5 T 481 490 378 44
[ EB BE 12-3/4" X 0406 " X 21.000 F 40 20,395 840 N94397 1350 | 5 T 473 453 384 43
7 EB BE 12-3/4" X 0406 " X 21.000 F 23 1,727 483 NI5807 1350 | 5 T 489 465 378 45
8 EB BE 12-3/4" X 0406 " X 21.000 F 41 20,906 861 N35812 13%0 | 5 T 480 475 400 43
Chemical Composition(%) 2:x100 3:x1000 4:x 10000 Zn—Coating Test HC-Test H.I.C Test Rermark
| > =
Spec. cls|Blrls|aln|a|w{v|niw]|s |3 %% Zn Coating | COPRE! Sute Soeese | R | om | con [PSCY ¥ TTyme oippeend(@®
N Heat No : : ! = Test | ER:ERW Black BE:Bevel End
o . x4| 2 2 -2 3 3 2 2 2 2 2 2 2 4 2 2 Tme | Result psi % % % #2) L Longitudingl, T: Transverse
M. %3) B: Base, W: Weld Line, H: Heat Affected Zcne
Max. 26 1201 30 | 30 | 50 | 50 | 50 | 15 10 6 15 #4) H: Heat(Ladle) Andlysis, P: Product Analysis
37) For each reduction of 0.01% below the specified max.
H 1 12 3 i
5 hEOLS P i 12 i 12 4 1 5 1 - " " i - for C, anincrease of 0.05% above the specified max.
for Mn is permissiole, up to a mex. of 1.65%
P 4 16 e} 12 4 1 2 3 1 TR TR 1 3 1 2 8) CM1=No+V
6 NI4397 H 6 2 75 14 6 #9) CM2=NoHVA+Ti
p 5 1 78 12 7 1 1 3 R TR TR 2 1 2 2 3 SPEC YEAR - API 5L 45th Ediion(2013)/ASTM AS3(201 2)/ASME SA53
(2015)
1 3 TR m TR 2 1 2
P 2 2 7 s ! ! 3 API5L Annex EN.D.E) : ©.D<6"ECT(1.6mm hole). O.0>6"UT(3.2mm
7| Nosso7 Hi 6 | 1 |7a|112]s5 hoke)
Pl 4 1 73 10 6 1 1 3 TR | TR | TR 2 1 2 % Heat treatrment | Normalzing(Termp.871~1100'c, Holding time :
P 4 1 73 10 6 1 1 3 TR R TR 2 1 2 2 mex30m/min)
8 NI5812 H 6 1 73 12 6
P 4 1 74 12 7 1 1 3 TR TR TR 2 1 2 2
Pl a1 |78l |t ]|3|m|[m|m[2]|1 2 | 2 C O P Y
Non-Destructive Test . . ) Residual Magnetism
Heat Treament LD Flattening Visual & Dimension ) (Gauss)
GOOD GOOD GOOD GOOD GOOD -

= HES B A0 B=TYSS BEESLICH j{“ rx: @f{:}}

WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
=2 2ASST M0 LIS ABEE2 ALZA| QR4 SHIOL 2T £ QUOM, BAISAM 2L HEAAZH 222 20l2S Yot 4= ASLICH

SURVEYCR QA Manager

* 2 AASYAME FEQ TASA(HAAMY HE ZEHz2REH S2E ARBYULD. dA2AY HES SHUMA AMIEHA EOletA & ASULCH (http://sm.hyundai—steel.com/cs/cm/iogin.jsp)
% This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) # QRcode scanner App . 'QReal’




CERTIFICATENO(S R A B15) : AQ03628 Page 3 of 7 7_" A =z uﬂ A ‘
DATEOF ISSUE(Z 84 2 XH) : 2016-09-23 = ]- o O ‘1 HVU n D H l
e | MILL TEST CERTIFICATE STEEL
PRNO(F2MEB) © F160600022 = T E L2
COMMODITY(MIZH) . ERW/HFI CARBON STEEL PPE EN 1 0204 3 1 /ISO 1 0474 3 1 B %ﬂ%yf P& N:g“i ':7%:!'* ﬁSE% v??‘r’ﬁu }
= TOB, Veompoero, Suk-qu, Ulsan, Firge
SPECIFICATION(H & 7723) © API5LBPSLI/ASTMAS3B CUSTOMER(ZD 2 AD): PLESA ANAHUAC Y CIAS,, SA.DECV. !
Hydrostatic Tensie Properties(Gage Length : 2 nch) Herdness Test & CWN Impact Test DW.T Test( C)
TYPE TOTAL Test Tenste Strength Yield YR Herd CVNImpact Test('C) i
OF SIZE PCS WEIGHT LENGTH Spec. Strength Rate EL ness Sh Shear Arza(%)
No.|  PPE OUT-DIAXTHICKXLENGTH HEATNO.  |pressurefTime | Bese | Wed Test Absorbed EnergyJouke) s
END (X FRx20l) ¥l Moa [ WMpa [ Moa [ % [ % [* o tJ 23 Jawien| + [ 2|
. Vin. a5 | 4 | % e -
*1 (=) (KG) ) Psl [sro|] sie _
Meax. Criteria : In the case of 10x1C)
9 EB BE 14" X 0250 " X 21.000 F 269 94,904 5649 NS6707 770 | 5 T 474 467 390 40
10 EB BE 14" X 0.250 " X 21.000 F 68 23,990 1,428 N6718 770 | 5 T 477 452 392 40
" EB BE 14" X 0312" X 21.000 F 1 434 21 N35816 90 | 5 T 466 467 331 41
12 EB BE 14" X 0312" X 21.000 F 40 17,346 840 NS6707 950 | 5 T 471 475 390 44
Chemical Composttion(%) 2:x100 3:x1000 4:x10000 Zn-Coating Test HC-Test Hi.C Test Remark
Spec. c|ls|Mlep|s|a|N|foa|w|v Tm|mw]|s bR 2n Coating | 0PREI Sufldte soeee | om | cm | osr [BSC 5T Tyre ofpe end(@iE)
N HeatNo : : & Test | EBERW Black BE:Bevel End
- wd 2 -2 3 3 2 2 2 2 2 2 4 2 2 Time | Resutt psi % % % %2) L Longitudingl, T: Transverse
M. 3%3) B: Base, W: Weld Line, H: Heat Affected Zone
Max. 26 120 30 0 50 50 50 15 10 6 15 #4) H: Heat(Ladle) Analysis, P: Product Aralysis
) NSG707 ] 7 > 7 0 3 37) For each reduiction of 0.01% below the specified max.
for C. an increase of 0.05% above the specified mex.
Pl S 2™y 4t 2 mpTRETIR 112 for Mn i permissble, Up 1o a mex. of 1.65%
P 5 2 74 9 4 2 1 2 TR TR | TR 1 1 1 2 8) CM1=No+V
10 NI6718 H 6 1 76 14 5 #0) CM2=No+V+ T
el al i lwslelel sl ]lslmlmlml 111 ]2 3% SPEC YEAR - API 5L 45th Eciion(2013/ASTM AS3(2012)/ASHE SA53
(2015)
P 4 1 76 12 6 1 1 3 TR TR R 1 1 1
3# API5LAnnex.E(N.D.E) : O.D<8"ECT(1.6mm hole), 0.0>6"UT(32mm
1| Nessis Hl 6 | 2 |7]|11B]|7 hoke)
P 6 2 78 12 8 2 1 3 TR TR | TR 1 1 1 2 3 Heat trealment : Normalizing(Temp.871~1100'c, Holding time :
Pl 6 | 2 |7 | 12]8 2 1 3 M| M |TR| 2 1 2 2 max30m/min)
12 N36707 H 7 2 73 10 3
P 5 2 73 9 4 1 1 2 R TR TR 1 1 1 1 l o
Pl 4| 2 | 74| 9 |4 1 1 2 | RIMR|®R| 1 1 1 C O P ﬂg{
Non-Destructive Test . " . Residual Magnetism F 3
Heat Treatment LT Rattening Visugal & Dimension (Gass)
GOOD GOCD GOOD GOCD GOOD
2 HES Do 7210 BACIHSES HHELIL, HKCHOL
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. 8 S * )
* =2 ZASHAN LI ARECL ALSAI QA SHIJH LYE = UOH, ZAISEA 2LBE XA AIZA IER 20/2)2 ota! = AHLICHL
SURVEYOR QA Manager

* 2 dAIEEME ¥

=3¢

=

MASM(BAMY HE ZEHZ2H 288 AMSYUL, FXA2MY WHEE
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.Jsp) # QRcode scanner App . 'QReal’
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CERTIFICATENO(E R M 1 5) . A903698 Page 4 of 7 A =, Uﬂ A
DATE OF ISSUE(842IXH) T 2016-09-23 @ ]- o O 1
) s MILL TEST CERTIFICATE
PRNO.(ZE2MHS) © F160600022
COMMODTY(HIEE) © ERW/HF| CARBON STEEL PIPE EN 10204 3.1/1SO 10474 3.18B 2ME
SPECIFICATION(HIZ 722) . API5L B PSL1/ASTM AS3R CUSTOMER(ZI 24 Ab): PLESA ANAHUAC Y CIAS,, SA.DECV.
" Tensle Properties(Gage Length : 2 inch) Hardness Test & CVN Impact Test DWT Test( C)
Hydrostatic
TYPE TOTAL Test Tensie Strength Yied YR Herd CWN Impact Test('C)
OF SZE PCS WEIGHT LENGTH Spec. Strer Rate EL ness § Shear Area(%)
No.|  PPE OUT-DIAXTHCKXLENGTH HEAT No.  |pressurefTimed Base | Wed nan ] Test Absorbed Enerayloue) real
END (X FHX2O0N 21 voa | Mpa | Mpa | % % | *3 %2 g 2] 3 Jan || + [ 2]an
" pecimen
1 = Ka) ) po [secli] a5 | 415 = size _
Max. Criteria * In the case of 10x10)
13 EB BE 14" X 0312 " X 21.000 F 1 48,135 2,331 N97150 950 | 5 T 451 461 363 45
14 EB BE 14" X 0500 " X 21.000 F 1 687 21 N16823 1520 | 5 T 530 522 524 0
15 EB BE 14" X 0500 " X 21.000 F 31 21,308 651 N35807 1520 | 5 T 478 482 M 42
16 EB BE 16" X 0250 " X 21,000 F 3 3232 168 1673005460 670 1 5 T 469 495 323 41
Chemical Composition(%) 2:%100 3:x1000 4 :x10000 Zn—-Coaling Test HC-Test HJLC Test Rermark
| Mn A : CMt | CM2 | Copper Sufate | Colapse S.S.C 1) Type of pie erd(@ 2
Spec. ¢} S| 7| P S Cul Ni | C& | M | V Ti | No B %8 | %9 Zn Coating Tost Pressue | CLR | CTR | CSR oot EB:EHy/seBlaigE: Be\fe[ o
No. Heat No. B - : "
w4l 2 2 2 3 3 2 2 2 2 2 2 2 4 2 2 Tme | Resut psi % % % 3%2) L Longitudingl, T: Transverse
Min. 33) B: Base, W: Weld Line, H: Heat Affected Zore
Mex. 26 120 30 30 50 50 50 15 10 6 15 #4) H: Heat{Laole) Analysis. P Product Analysis
3 NOT150 H 5 ] 74 T 2 #7) For each reduction of 0.01% below the specified max.
for C, anincrease of 0.05% above the specified max.
P 4 ! 72 12 6 ! ! 2 TR[ TR | TR ! ! ! ! for Mn is pemissible, up to a max. of 1.65%
plaf vl nn]lse |t 1 2fm|m|m|l[1] 1] 1 8) CM1=No+V
14 N16823 H 6 16 100 15 2 3#9) CM2=No+V+Ti
Pl s 15 | 100 | 15 5 2 2 3 mI!I TR TR 3 2 3 3 3 SPEC YEAR — API 5L 45th Edition(2013)/ASTM AS3(2012)/ASME SAS3
(2015)
P 6 16 100 15 4 2 2 3 TR TR TR 3 2 3 3
3 AP 5L Annex.E(N.O.E) : O.D<6"ECT(1.6mm hoke), O.0>6"UT(3.2mm
15| No5807 H| 6 | 1 | 74|12 5 hoke)
Pl 5 1 73 " 6 1 1 3 TR | TR| TR 2 1 2 2 % Heat realment Normalzing(Termp.871~1100'c, Holding time :
P 5 1 75 " 7 1 1 3 TR TR TR 2 1 2 2 max30m/min)
16 | 1673005460 H 8 19 69 16 7
P [§] 18 69 14 7 2 2 23 TR TR 1 1 2 1 3 i vy
P 6 18 70 14 <] 2 2 23 ™R R 1 1 1 1 3 C O P %
lon—Destructive Test ! K . Residual Megnetism
Heet Treatment un Fattening Visual & Dimension (Gauss) !
GOOD GOOD GOOD GOOD GOOD
2 HES 23 A20| BATYSE BSCL f}-{"j‘( (“:_"}ﬁ 37
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. " ol e =
* 2 AANBSTA SIS AZSC2 ALSAl QHEA SHDLLAE £ JAOH, ZAIBSTA ABEA AIRA AXZ 20122 Hotal & ASLICL
SURVEYOR QA Manager

¥ 2 AMBUAME HE2O MAUA(HAMY MY EZEHZ28H &3 AA2QUL, MASMY WHER
+* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) # QRcode scanner App | 'QReal’

SIHMAE QUMM &elstal = US UG .(http://sm.hyundai—steel.com/cs/cm/login.jsp)
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CERTIFICATENO(SEM BIB) .
t AS03628 Page 50of 7 @A]—%Ug }\1

DATE OF ISSUE(H &4 X1) ' 2016-09-23

HYUNDORAI

e MILL TEST CERTIFICATE STEEL
PRNO.(F2AMES) : F160600022 vt e, S
COMMODITY(HIZ ) - ERW/HFI CARBON STEEL PFE EN 10204 3.1/ISO 10474 3.1B SUEE: %‘g%‘w 23 ggzg :a;eam }
= 708, Veompoet, Sukegy, Wsan, Foree
SPECIFIGATION(HIZ ) © APISLB PSLI/ASTM A53B CUSTOMER(D2HAH): PLESA ANAHUACY CIAS,, SA.DECV.
rostati Tensie Properties(Gage Length : 2 inch) Herdness Test & CWN Impact Test D.W.T Test T)
Hydrostatic
Test Tensle St Herd
TYPE ensle Strength CVN Impact Test(C)
o SPE PCS weer | T Spec. —T sy | o | EL ness S Shearvee(%)
No.|  PPE OUT-DIAXTHICKXLENGTH HEATNo.  |prossurefTime : : Test Absorben EnergylJoie) Aen
END (IS Hx o)) *2l voa | Moa | Moa | % [ % | %2 , t [ 2 [ 3 Jao e 1 [ 2 [ag
) M. 75 | 46 | 2% Specimen
#1 = (KG) (3} PSl [SEC|— size =
: Max. Criteria : In the case of 10x10)
17 EB8 BE 16" X 0.250 " X 21.000 F 75 30,303 1575 N98659 670 | 5 T 449 485 329 42
18 EB BE 16" X 0.250 " X 21.000 F 49 19,798 1,029 SP51089 670 | 5 T 430 497 344 37
19 EB BE 16" X 0250 " X 21.000 F 20 8,081 420 SP55654 670 | 5 T 481 551 297 43
20 EB BE 16" X 0500 " X 21.000 F 33 26,043 693 NSB632 1330 { 5 T 487 475 406 42
Chemical Composition(%) " 2:x100 3:x1000 4 :x10000 Zn—Coating Test HC-Test H.ILC Test Remark
) Mn A ) CM1 | om2 | CopperSuffate | Collapse IS.5.C.H 31) Type of pipe end(2H=
Soec. cls|ofP s |a|Nfo{m]|v | 1n|n]|s |5 % Zn Coating | “PT 2 Prssue | CLR | CTR | osR oo EB:)EF:ASEBECF; . Be\fel En:j
No.| HeatNo - + ;
: wx4| 2 2 2 3 3 2 2 2 2 2 2 2 4 2 2 Time | Resutt psi % % % %2) L: Longitudingl, T: Transverse
Min. #3) B: Base, W: Weld Line, H: Heat Affected Zone
Meax. 26 120 30 30 50 50 50 15 10 6 15 %4) H: Heat(Ladle) Analysis, P: Product Analysis
3#7) For each reduction of 0.01% below the specified max.
17 NIB8659 H 5 2 79 13 5
o 4 : . 1 5 o 1 3 1 w |’ 3 ) 1 1 for C, an increase of 0.05% above the specified max.
for Mn is pemmissible, up to amax. of 1.65%
P 4 2 79 13 6 2 1 3 TR R R 1 1 1 1 #8) CM1I=Np+Y
18 SP51089 H1 16 1 8 9 3 3%9) CM2=No+HV+Ti
elunlilmlsls!l sl ilelmliwml®mim! s lmwm]|m®m 3% SPEC YEAR - API 5L 46th Edition(2013yASTM AB3(2012)/ASVE SA53
(2015)
P 1 1 79 1 1 TR TR TR R 1 TR TR
8 8 2 3% API5L Annex E(N.D.E) : O.D<6"ECT(1.6mm hole), 0.0>6"UT(E.2mm
19| SP55654 Hl 16| 15|10 12| 3 hole)
Pl 13 14 108 1 4 1 1 3 R R R TR 2 TR TR 3 Heat freatrnent : Normalizing(Temp.871~11C0'c, Holding time
P 13 14 109 1 4 1 1 3 R TR R TR 2 TR 1 mex30m/min)
20| NoBB32 H| 6 2 [ 7a 13| 8 |
-
Pl a1 ||| 8s |21 |3 mR|{M|M[2]|1]|2]2 ré 3y NS |
plaf| 1 |||l 2{1|a|m|m|m|2]|1]2]:¢2 3 i |
Non-Destructive Test ) i - Residual Magnetism |
Heat Treatment U Fattening Visual & Dimension (Gauss) s
GOOD GOOD GOOD GOCD GOOD

= MBS B A0 #AESE PRSI, :}{‘f?{: (:}{t}j
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREN HAS BEEN ACCEPTED IN ACCORDANGE WITH THE PRESCRIBED SPECIFICATION AND ORDER. i W
» 2 SABBHOI SIS AAST ALBA| QEA SHDL LS & O, HAMSTH FLHEA ALSH FXZ 20/ 2514l 4 ABLICL

SURVEYOR QA Menager

¥ 2 ZAABSYME FEQU MASAM(VAMY BE ZEH22E 28E AM2YUL. MA2AMY HER SHME IUEENM HUSHY & Ag U .(http//sm.hyundai—steel.com/cs/cm/login.jsp)

% This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’
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CERTFICATENO(SRA B15) . agpers Page 6 of 7 al ==
A A T8 A

DATE OF ISSUE(Z 84 Xh) : 9016-09-23

HYUNORAI

||| = MILL TEST CERTIFICATE
RN GEMES) R STEEL
COMMODITY(H 22 : ERW/HFI CARBON STEEL PIPE EN 10204 3.1/I1SO 10474 3.1B BUEY: EURAN 23 BER ":mw }
- R, Vecrrpeto, Buk=gy lgan, Fores
SPECFICATION(RIZ+%) : AP 5LBPSLI/ASTM AS3B CUSTOMER( 2 Ab): PLESA ANAHUAC Y CIAS,, SA.DE C.V. t
Hydrostatic Tensie Properties(Gage Length : 2 inch) Hardness Test & CWN Impact Test DWT Test( T)
Test Tensie Strength Hard CVN Impact Test('C)
TYPE ensie Stren mpax
o . PCS weet | O Spec. — Mo SR Y ness —— Sog|  Shearel®)
No.|  PPE OUT-DIAXTHOKXLENGTH HEATNo.  [PressurefTime e | W Test | 50 roytdouie) =
D (20 xS HxL0l) 2 Mpa | Mpa | Mpa | % | % | wo e |1 ]2 [3Tawle| 1 [ 2 ]ag
Vin a5 | 45 | 2% - ==
#1 =) (KG) A PSl |SECH— size —
Mex. Critefia : In the case of 10%10)
21 EB BE 18" X 0250 ' X 21.000 F 114 51,902 23% SB61540 600 | 5 T| 40 468 309 P2
2 E8 BE 18" X 0375 " X 21.000 F 48 2,216 1,008 G51477 80 | 5 T| 488 504 303 25
23 EB BE 18" X 0375" X 21.000 F 2 1,342 ¥ G51478 8% |5 T| 474 499 w4 44
24 £8 BE 20" X 0375" X 21.000 F A% 25,411 714 NgBs41 800 |10 T| 44 475 37 42
Chemical Composition(%) 2:x100 3:x1000 4:x10000 Zn—Coating Test HC-Test HI.C Test Rermark
Spec. cleaMlels|alnm|a{m|v|n|w|s MM Zn Coatng | CoPPerSufate | Colemse 1y o T o T e 18.S.C.O 1) Type of pibe end(278)
#7 8 | %9 Test Pressure Test | eR:ERW Back BEBevel End
No. Heat No - - - - L 4
x4| 2 2 2 3 3 2 2 2 2 2 2 2 4 2 2 Time | Resutt psi % % % %2) L: Longitudingl, T: Transverse
Min, %3) B: Base, W: Weld Line, H: Heat Afiected Zone
Meax. 26 120 30 30 50 50 50 15 10 6 15 3% 4) H: Heat(Ladle) Analysis, P: Produict Analysis
37) For each reduction of 0.01% below the specified max.
21 | SB61540 H| 5] 1 | e |15 5
P 1 " 12 6 3 5 1 = - " 1 " R for C, anincrease of 0.05% above the specified max.
12 for Mn is pemnissble, up to a mex. of 1.65%
P 12 1 66 12 6 3 2 3 1 TR TR TR 1 TR TR %8) CM1=Np+V
2| G547 Hl B ] 2 | 7}|18]|5 3#8) CM2=No+V+Ti
Pl 1 o il sl s 4 | 2 s lwmlmliwlml 1 | m i ¥ SPEC YEAR ~ API 5L 45t Edition(2013)/ASTM AS3(2012)/ASME S453
(2015)
Pl o1 2 4 | m m|m| 1| 1
2| 781815 4 i 3 API 5L Annex E(N.D.E) : O.D<B%ECT(1 6mm hoke), 0.0>6"UT(32mm
23| Gh1478 Hitw | 2 | 77|16 4 hole)
pl12]| 2|7 |18 5 2 4 || M| MW|WR]| 1 |TR|T 3 Heat treatment : Normalizing(Temp.871~1100'c, Holding tme
pluz]| 2 |77]17] s 5 2 4 |TRIM|TM|TR]|] 1T | TR|TM max30m/min)
24| Nessat H| 6 17w f12]s
P| 3 2 | 7w | 11| 6 2 1 3IMWM|m|TR| 2 1 2 2 .
plalze|wlnle|l 21 |s|m|m|m|2|1]2]2 C @ g Y {
Non-Destructive Test ! " . Residual Magnetism
Heat Treatment U Aattening Visual & Dimension (Gauss)
GOOD GOOD GOOD GOOD GOOD
= MBS By 770 8sASS ¥R, _‘:}{‘ ‘}’( C:}fi: 37
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. B £ s
* = AABSAN TS ARBE ALRAI QHEA SHIDFLME & QO ZABSYA SILBEAIAIRA SIER 20122 25! 4 UASLICH
SURVEYCR QA Manager

* 2 AMNBSYME H2O MAS2A(FMAAY M8 ZeHZREH 238 AIRYYUO, MM HES UNE LUULILHA &sta & USULL(http://sm.hyundai—steel.com/cs/cm/login.jsp)
* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) # QRcode scanner App . 'QReal’
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CERTIFICATENO(S XA B13) . agogsos Page 7 of 7 7:' }\ Z Uﬂ pe -
DATE OF ISSUE(Z #2 TH © 2016-09-23 = ]- (e} ‘1 HYU n D q 1
i MILL TEST CERTIFICATE STEEL”
PRNO.(F2ABIS) © F160600022 |
COMMODITY(HIZY! : ERW/HFI CARBON STEEL PPE EN 1 0204 31/'80 1 0474 31 B cENBGL B HED WH
0B, Vet roSJk J, Wsan, Fore
= (O =i = &
SPECFICATON(RIS %) : API5LBPSLI/ASTM AS3B CUSTOMER(Z2ZHAR): PLESA ANAHUAC Y CIAS, SA. DECV. ' e . s e
Hydrostatic Tensie Properties(Gage Length : 2 inch) Hardness Test & CWN Impact Test DW.T Test( C)
Test Hard 5
TYPE TOTAL Tensie Stergth ved | YR CWN Impact Test(C)
OF SIZE PCS WEIGHT LENGTH Spec. Stengh | Rate EL ness Sreal  oher Areal%)
No.|  PPE OUT-DIAXTHICKXLENGTH HEATNo.  [PressurelTime Base | Wed - Absorbed Enerayloue) Area
END (@IZxFHx2o) 20 voa | Moa | Mpa | % | % |9 w2 | o i T2 T3 [aolew| 1 | 2=
) Wi, 45 | 45 | 2% i
#1 =) KG) ) PSI |SECH— size =
Max. Criteria: In the case of 10%10)
25 EB BE 20" X 0375 " X 21.000 F 9 6.727 189 NS9034 800 |10 i 474 468 360 43
26 EB BE 20" X 0500 " X 21.000 F 2 21,843 462 NI9B8B41 1070 | 10 T an 472 379 42
TOTAL 1,989 777907 41,769
Chermical Composttion(%) 2:x100 3:x1000 4:x10000 Zn—Coating Test HC-Test H.IL.C Test Remark
soec| [ C s [ Ml s || N|o[m|v]|n|{w|s PO ZnCoating | COPPESUIE | OB 1 T o [ osn [BSCH 1) Tvoe ofpie end(ra)
o | reatho d es Test | EB:ERW Black BE:Bevel End
. sal 2 | 2 |2 | a3 222 ]2]22]2]4]2]: Time | Pesut | psi % % % %2) L: Longitudirel, T: Transverse
Min. #3) B: Base, W: Weld Line, H: Heat Affected Zore
Mex. 26 120 30 0 50 50 50 15 10 6 15 >3i4; H: Heat(Ladle) Analysis. P: Procict Analysis
3#7) For each reduction of 0.01% below the specified max.
25 No9034 H 6 1 77 15 7
1 1 R 2 ’ B for C. an increase of 0.05% above the specified max.
P 4 1 80 12 9 2 for Mn s permissible, up to a max. of 1.65%
P 5 2 81 15 8 2 1 TR I TR | TR 2 1 2 8) CM1=Nb+V
26 NS8641 H 6 1 76 12 5 3#9) CM2=NoHVA4Ti
el ol ol 7 lulelol s lslmimlimiza!l 1| 2] 2 % SPEC YEAR - API 5L 45th Edifion(2013)/AS TN AS3(201 2)/ASME SA53
(2015)
P 3 2 77 1 & 2 ! 3 T s L ! 2 2 3 API 5L Annex.E(N.D.E) : O.D<6"ECT(1.6mm hole), O.0>6"UT(3.2mm
hole)
3 Heat treatment : Normalizing(Temp.871-~1100'c, Holding tme
max30m/min)
Non-Destructive Test . _ Residual Magnetism C O i
Heat Treatment v Flattening Visual & Dimension (Gauss)
GOOD GOOD GOOD GOOD GOCD
= HES B A0 #AEYSS PEELD, jlf‘}{ (HOF
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. ’ b ol e =
* = HAIBTA0 EIE AHEE AISA| QA SRt LAE 4 UL, AISZA 2L HEA ASA 2IZZ 20(22 Folal & USLICH
SURVEYCR QA Manager

* 2 ZAASYME HEQ MARMENMY AL TEHNZLEE EHE ARYUL, JASMY HEE EHME IUES A =2l5ta
* This Mill Test Certificate is a copy that has been printed from original electronic document{with digital signing).

UB LIt (http://sm.hyundai—steel.com/cs/cm/login.jsp)

You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App .

'‘QReal’




